4

1.0 GENERAL NOTES
1.1 ALL METRIC DIMENSIONS ARE IN BRACKETS [X. X]
1.2 FEATURES CRITICAL TO QUALITY ARE INDICATED IN ROUNDED BOX(X.XD
1.3 3D DIGITAL FILES ARE FOR REFERENCE. IN CASE OF CONFLICT FOLLOW PDF DRAWING
DESIGN NOTES
MANUFACTURING/SPECIAL REQUIREMENTS
TEST
PACKAGING
5.1 PACKAGING SHALL MEET ANDREW REQUIREMENTS PER DOCUMENT IS-PL-3005
D 5.2 BAG AND INDIVIDUALLY TAG ALL HARDWARE AND PLACE IN SHIPPING BOX WITH BRACKETS FOR
CUSTOMER INSTALLATION.,
5.3 THIS PRINTED DOCUMENT TO BE PLACED INSIDE SHIPPING BOX FOR CUSTOMER INSTALLATION

2.0
3.0
4.0
5.0

C
B
COMPONENT PART NUMBERS PROVIDED FOR ASSEMBLY PURPOSES;
INDIVIDUAL COMPONENTS MAY BE SHIPPED AS PARTS WITHIN AN INCLUDED KIT.
ITEM NO. PART NUMBER DESCRIPTION QTyY. NOTE
1 MTM1221-4001-BR MOUNTING BRACKET, ERC 2
2 MTM1221-4002-BR MOUNTING BRACKET, 6304/DELTA2.0/CC1600 1
3 MTM1221-4003-BR MOUNTING BRACKET, DIPELXER 1
4 MTM1221-4004-BR MOUNTING BRACKET, ERC AC08 PSU 1
5 MTM1221-4008-BR MOUNTING BRACKET, ERC E-6308 1
6 MTM1028-691-BR MOUNTING BRACKET, ERC AC08 PSU 1
7 460143456 CLIP NUT, M6, 316 SST 16 5.2
8 100117-4 FA,SEMS,PH,XRES,M6X25,SST,PASS 16 5.2
9 460155492 SEMS, HCS M6 X 16MM WITH CAPTIVE WASHERS 12 5.2
10 MTC9415 M8 X 25mm HEX BOLT SS 16 5.2
A 11 MTC9418 M8 LOCK WASHER SS 16 5.2
12 MTC9419 M8 FLAT WASHER SS 16 5.2
13 MTC9416 M10 X 25mm HEX BOLT SS 4 5.2
14 100522-37 WSHR,LK,SPLT, M10,SST, PASS 4 5.2
15 MTC978706 M10 Stainless Steel Flat Washer 4 5.2
16 MTM1221-4009-BR MOUNTING BRACKET, ERC E-4461/4471 1
9000 MTM1193-9900-AMK-E KIT ERC INSTALL - PB20 72" TMT RAD EXT 1 5.3

4

Confidential

REVISIONS
REV. DESCRIPTION DATE APPROVED
711057 WQ1001

INITIAL RELEASE 24JUN25 | 50103540AMO
460143456 (ITEM 7) & 1001174 (ITEM 8) QTY 16 WAS 14; MTC9415
(ITEM 10), MTC418 (ITEM 11) & MTC9419 (ITEM 12) QTY 16 WAS | yc1006 Q1001
12; ADDED MTM1221-4009-BR (ITEM 16) oo | 5010st oM
SHEET2: ADDED CONFIGURATION E13, E14 & E15:
ADDED SHEET 5, 18, 19 & 20

>

ANDREW@ an Amphenol company

TOLERANCES SAP MATERIAL MASTER
1PLACE  X[.X]+ 0.2[6.3] 3 PLACE XXX[.X]+ 0.060[1.5]
2PLACE XX[.X]+ 0.12[3.0] ANGLES + 2° MTM1193 9900 AMK-E
FINISH MATERIAL
3 NAME DATE TITLE
cgZ  |CE AT 2% | KIT ERC INSTALL - PB20 72" TMT RAD EXT
52> |RW |MS1288 111212025
DENSITY Ibs/in® g % ‘é W
x o
MASS | 14.56 lbs . %gg AD |JX1002 1111312025 SoAlE TDOCOVENT NG
VOLUME |292.24 in a2E .
@28 |RE |DM1121 11/13/2025
SURFACE AREA | 5244.27 n* | 382 [EcN 50105522AMO 1:8 MTM1193-9900-AMK-E
HEIGHT | 6.00[152.4] SIZE  |AuthGroup  INSL MODEL DRAWING SHEET
LENGTH | 36.00[914.4] C @ J{‘][ VERSION | STATUS | REVISION | VERSION | STATUS | REVISION
WIDTH | 18.00[457.2] 01 RE B 01 RE B 10F 20
2 |

A



CONFIGURATION SHEET NO. EQUIP.1 QTY EQUIP.2 QTY EQUIP.3 QTY EQUIP.4 QTY
E1 6 4455 1
E2 7 8843 1 QUAD DIPLEXER SDX1926Q-43 1 2X AC08 OR E-6304 1
E3 8 4449 1 2X AC08 OR E-6304 1
E4 9 8863 1 QUAD DIPLEXER SDX1926Q-43 1 2X AC08 OR E-6304 1
E5 10 4415 1 AC08 OR E-6304 1
E6 11 4426 1 AC08 OR E-6304 1
E7 12 4478 1 AC08 OR E-6304 1
E8 13 E-440X 4 QUAD DIPLEXER SDX1926Q-43 1
E9 14 4490 1 QUAD DIPLEXER SDX1926Q-43 1 AC08 OR E-6304 1
E10 15 4890 1 QUAD DIPLEXER SDX1926Q-43 1 AC08 OR E-6304 1
E11 16 4467 1 QUAD DIPLEXER SDX1926Q-43 1 AC08 OR E-6304 1
E12 17 4490 1 4890 1 6308 1
E13 18 4471 1 QUAD DIPLEXER SDX1926Q-43 1X AC08 OR 2X AC08 OR E-6304 1
E14 19 4461 1 QUAD DIPLEXER SDX1926Q-43 1X AC08 OR 2X AC08 OR E-6304 1
E15 20 4471 1 4461 1 QUAD DIPLEXER SDX1926Q-43 1 1X AC08 OR 2X AC08 OR E-6304 1
@ C
am
I
—MTM1193-9900-XX [
am
i1
——MTM1193-9900-XX !l@ 3
——MTM1193-9900-XX @
\MTW 193-1510-XX
ANDREWo an Amphenol compan
FRONT VIEW REAR VIEW — y
CONFIGURATION: E1-E11 & E13-E15 FRONT VIEW REAR VIEW KIT ERC INSTALL - PB20 72" TMT RAD EXT A
CONFIGURATION: E12
SIZE SCALE DOCUMENT NO.
ESTABLISH ERICSSON CONFIGURATION FROM ABOVE TABLE TO INSTALL DESIRED ERICSSON RADIOS IN THE PB20 C | 112 MTM1193-9900-AMK-E
SEE SHEET 3,4 & 5 FOR DETAILED SECURING OF RADIOS & DIPLEXERS TO BRACKETS. DRAWING et
SEE SPECIFIC SHEET NUMBER FOR FURTHER INSTALLATION DETAILS. Confidentia @ 6 VEIES1ION STQ;US REVI;ION i

4 3 2 ]



6 &

L]

e @&

b D

6 6
BB BB
2888

A&B

CC
ICCIRCIRCY
B B

B B
.

B8 BB
O O

— =

4X M8 HARDWARE

BRACKET

MTM1221-4001-BR

RADIO INSTALLATION
MTM1221-4001-BR

"A": 4455

"B": 8843 / 4449 / 8863
14490 / 4890 / 4467

"C": 4415/ 4426 | 4478

"D": 440X

—BRACKET
MTM1221-4001-BR

4X M8 HARDWARE

INSTALL 4415 TO THE MOUNTING BRACKET
MTM1221-4001-BR USING 4 SETS OF M8
HEX BOLTS, LOCK WASHERS AND FLAT
WASHERS AS SHOWN

4455:

INSTALL 4455 TO THE MOUNTING BRACKET
MTM1221-4001-BR USING 4 SETS OF M8
HEX BOLTS, LOCK WASHERS AND FLAT

WASHERS AS SHOWN

—BRACKET
MTM1221-4001-BR

INSTALL 4426 TO THE MOUNTING BRACKET
MTM1221-4001-BR USING 4 SETS OF M8
HEX BOLTS, LOCK WASHERS AND FLAT
WASHERS AS SHOWN

EQUIPMENT MOUNTING INSTALLATION

4X M8 HARDWAREf :

BRACKET
MTM1221-4001-BR

BRACKET

INSTALL 8843 TO THE MOUNTING

BRACKET MTM1221-4001-BR USING 4 SETS
OF M8 HEX BOLTS, LOCK WASHERS AND

FLAT WASHERS AS SHOWN

\ BRACKET

4X M8 HARDWARE

INSTALL 4478 TO THE MOUNTING BRACKET
MTM1221-4001-BR USING 4 SETS OF M8
HEX BOLTS, LOCK WASHERS AND FLAT
WASHERS AS SHOWN

TORQUE ALL TO SPEC

4X M8 HARDWARE

MTM1221-4001-BR

MTM1221-4001-BR

4449 <
¢ [ ,,/‘ = g
\ (e ﬂ T’ 7 ‘/ B |
0 a FI”/ (i “
s Al |'/</’ 7 >
"\ s ) ? r:(,[l/ 2
Ss TN (177
Ui J 1%
J G \I‘I
4X M8 HARDWARE
BRACKET

4449.

INSTALL 4449 TO THE MOUNTING BRACKET

MTM1221-4001-BR USING 4 SETS

MTM1221-4001-BR

OF M8

HEX BOLTS, LOCK WASHERS AND FLAT

WASHERS AS SHOWN

BRACKET
MTM1221-4

<12X M8 HARDWARE

440X.

INSTALL 440X TO THE MOUNTING BRACKET
MTM1221-4001-BR USING 12 SETS OF M8
HEX BOLTS, LOCK WASHERS AND FLAT
WASHERS AS SHOWN

001-BR

Confidential

INSTALL 8863 TO THE MOUNTING BRACKET
MTM1221-4001-BR USING 4 SETS OF M8
HEX BOLTS, LOCK WASHERS AND FLAT

WASHERS AS SHOWN
4490

—BRACKET
MTM1221-4001-BR
4X M8 HARDWARE

4490.

INSTALL 4490 TO THE MOUNTING
BRACKET MTM1221-4001-BR USING 4 SETS
OF M8 HEX BOLTS, LOCK WASHERS AND
FLAT WASHERS AS SHOWN

>

AN DREWo an Amphenol company

TITLE

KIT ERC INSTALL - PB20 72" TMT RAD EXT

SIZE SCALE

C 18

DOCUMENT NO.

MTM1193-9900-AMK-E

DRAWING
STATUS | REVISION
RE B

SHEET
30F 20

@ 6 VERSION
01

A



4 3 2 1

EQUIPMENT MOUNTING INSTALLATION

SDX1926Q-43
$) $)
[j BRACKET
MTM1221-4002-BR
© ©
D D
A
@ @
B BB
W3° % s
4X M8 HARDWARE
cC
LRI I CY
B B
B B
)
BB BB
$) $)
RADIO INSTALLATION 4X M8 HARDWARE MTM1221-4001-BR —BRACKET 4X M5 HARDWARE
MTM1221-4001-BR MTM1221-4001-BR SDX19260.43
. : DX -43:
"A": 4455 4890: 4467:
"B": 8843 /4449 / 8863
1 4490 / 4890 | 4467 INSTALL 4890 TO THE MOUNTING INSTALL 4467 TO THE MOUNTING BRACKET INSTALL THE QUAD DIPLEXER SDX1926Q-43 TO THE MOUNTING
"C" 4415 | 4426 | 4478 BRACKET MTM1221-4001-BR USING 4 SETS MTM1221-4001-BR USING 4 SETS OF M8 HEX BOLTS, BRACKET MTM1221-4002-BR USING 4 SETS OF M5 CAPTIVE SEM
" "./4471 | 4461 OF M8 HEX BOLTS, LOCK WASHERS AND LOCK WASHERS AND FLAT WASHERS AS SHOWN SCREWS PROVIDED WITH THE SDX1926Q-43
D"- 440X FLAT WASHERS AS SHOWN
PSU 6308—
BRACKET
MTM1221-4004-BR BRACKET
BRACKET BRACKET MTM1221-4008-BR— &
MTM1028-691-BR MTM1221-4003-BR
PSU 6304—
4X M8 HARDWARE—\, .<
/)
PSU 6308:
ACO8 INSTALL THE PSU 6308 TO THE MOUNTING BRACKET
MTM1221-4008-BR USING 4 SETS OF M4 CAPTIVE SCREWS
AND FLAT WASHER PROVIDED WITH THE PSU AC08
AC08: AC08: PSU 6304: 4X M8 HARDWARE
INSTALL THE PSU AC08 TO THE MOUNTING BRACKET INSTALL THE PSU AC08 TO THE MOUNTING BRACKET INSTALL THE PSU 6304 TO THE MOUNTING BRACKET ﬂN’ DREW
MTM1208-691-BR USING 4 SETS OF M4 CAPTIVE SCREWS MTM1221-4004-BR USING 4 SETS OF M4 CAPTIVE SCREWS ~ MTM1221-4003-BR USING 4 SETS OF M4 CAPTIVE SCREWS ® an Amphenol company
AND FLAT WASHER PROVIDED WITH THE PSU AC08 AND FLAT WASHER PROVIDED WITH THE PSU AC08 AND FLAT WASHER PROVIDED WITH THE PSU AC08 TITLE
KIT ERC INSTALL - PB20 72" TMT RAD EXT
SIZE SCALE DOCUMENT NO.
C 110 MTM1193-9900-AMK-E
TORQUE ALL TO SPEC —
@ VERSION STATUS REVISION SHEET
Confidential 6 Y RE B | 40F20




4 3 2 1

EQUIPMENT MOUNTING INSTALLATION

4461 OR 4471
L] 0

4461

o, O

LIRS o

90
U:*}@>D$

pcy
w

wé
D0
0

wd

o

\@@

B8 BB
O O

~— @

RADIO INSTALLATION
MTM1221-4001-BR

) w i

 BRACKET 4X M8 HARDWARE BRACKET

MTM1221-4001-BR MTM1221-4009-BR

%

—BRACKET 4X M8 HARDWARE
MTM1221-4001-BR

"A": 4455

"B": 8843 / 4449 / 8863 4X M8 HARDWARE
14490 / 4890 / 4467

"C" 441514426/ 4478
4471 | 4461

"D": 440X

4471: 4461. 4461 OR 4471.

INSTALL 4471 TO THE MOUNTING BRACKET INSTALL 4461 TO THE MOUNTING BRACKET INSTALL 4461 OR 4471 TO THE MOUNTING BRACKET
MTM1221-4001-BR USING 4 SETS OF M8 HEX BOLTS, MTM1221-4001-BR USING 4 SETS OF M8 HEX BOLTS, MTM1221-4009-BR USING 4 SETS OF M8 HEX BOLTS,
LOCK WASHERS AND FLAT WASHERS AS SHOWN LOCK WASHERS AND FLAT WASHERS AS SHOWN LOCK WASHERS AND FLAT WASHERS AS SHOWN

>

AN DREWo an Amphenol company

TITLE

KIT ERC INSTALL - PB20 72" TMT RAD EXT A

SIZE SCALE DOCUMENT NO.
TORQUE ALL TO SPEC C | 1:10 MTM1193-9900-AMK-E
DRAWING SHEET
Confidential @, 6 VET)S1|ON STQTEUS REVI;ION 5 OF 20




E1: 4455 INSTALLATION
EQUIPMENT INSTALLATION SEE SHEET 3 & 4

N_J TORQUE ALL TO SPEC D
o1 Clo g Q
4X M6 HARDWARE
| : a0 7474x M6 CLIP NUT
o| |,/ X Mo HARDWARE M 12214001 BR A i He
= VJ AT
s 5 /7 ) BRACKET
2 / ///f////‘ 0% MTM1221-4001-BR :
' A\
= _
. 110 /X ]
=B N (1
| — / = - -
iIn : N\ 8
', liog %
\ = @ a |
V 0
=F | |
@d : 0@ ' @@
E"-y e D /
[ o .y —i/./{/./"' n T / :
0 : 7 | ]
" I IRIR % 00 ] ]
’ % _
0 |
] D] ; 0 B
0 "] 0 / w
0 / ! \E"'
: |
0
aQ
o / 0 ] ]
I Q | __— 19 FRONT VIEW
'*:\
%J m@ 20077 J@
Uss DETAIL D -
ﬂ*v] SCALE 1:3
AN DREWo an Amphenol company
STEP 1: TITLE
MTM1221-4001-BR(4455) KIT ERC INSTALL - PB20 72" TMT RAD EXT A
1. INSTALL THE MOUNTING BRACKET MTM1221-4001-BR
TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS
SCREWS AND CLIP NUTS SIZE SCALE DOCUMENT NO.
C | 112 MTM1193-9900-AMK-E
DRAWING SHEET
Confidential @ 6 VEIES1ION STQITEUS REVI;ION 5 OF 20

4 3 2 ]



2X M6 CLIP NUT—

STEP 1:

ODD

!

!

ﬁ

12X M6 HARDWARE

—SDX1926Q-43

—BRACKET
MTM1221-4002-BR

4X M6 HARDWARE

e =

BRACKET
MTM1028-691-BR

MTM1221-4002-BR(SDX1926Q-43)

1. INSTALL THE MOUNTING BRACKET MTM1221-4002-BR
TO THE STRUT INSIDE THE POLE USING 2 SETS OF M6 SEMS

SCREWS AND CLIP NUTS

OR

4X M6 HARDWARE

BRACKET
MTM1221-4003-BR

Qe

*Qg,

Qe

—4X M6 CLIP NUT

W

STEP 2:
MTM1221-4003-BR(E-6304)

3

2

E2: 8843 + 6304/2X AC08 + SDX1926Q-43 INSTALLATION

EQUIPMENT INSTALLATION SEE SHEET 3 & 4

U

\J

STEP 2:

MTM1028-691-BR (AC08) & MTM1221-4004-BR( AC08)

TORQUE ALL TO SPEC
L L~
. 1 . 1
hlary Qg
Oy O
) - l
| ﬁ Qe im Qg . o
OD 9|
e, od - 8X M6 CLIP NUT—1. ||+
"oy “Ogf [ JL
1l
8X M6 HARDWARE | ©
4X M6 HARDWARE e
o BRACKET | o
‘Lz, - Qg o
an . AXME CLIPNUT a , MTM1028-691-BR—{{]| @I
n : %o ) . : [ . TW /
—--_[2r 4] Acos BRACKET
. e \ MTM1221-4004-BR
~ - _ \I: \ L L]
i 4X M6 CLIP NUT
an BRACKET
, %ﬁ\ | MTM1221-4004-8R . |

1. INSTALL THE MOUNTING BRACKET MTM1028-691-BR TO THE BRACKET
INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS.

2. INSTALL THE MOUNTING BRACKET MTM1221-4004-BR TO THE BRACKET
INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS

T
4X M6 CLIP NUT
j] BRACKET
; MTM1221-4001-BR—
|
;EO 2| T——4X M6 HARDWARE
° —4X M6 CLIP NUT
o
\@ ]
N 8843—
o
—BRACKET
’!?O ] MTM1221-4003-BR
1

1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR TO THE BRACKET
INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS

STEP 3:
MTM1221-4001-BR(8843)

—4X M6 HARDWARE

1. INSTALL THE MOUNTING BRACKET MTM1221-4001-BR
TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS

SCREWS AND CLIP NUTS

SDX1926Q-43—\
iy
o |
=
M@ ] 8843—
©
©
)
e
[
To ° ]
) |

UL

FRONT VIEW

o

REAR VIEW

>

AN DREWo an Amphenol company

TITLE

KIT ERC INSTALL - PB20 72" TMT RAD EXT

SIZE SCALE DOCUMENT NO.
C | 1:12 MTM1193-9900-AMK-E
DRAWING SHEET
@ 6 VERSION STATUS | REVISION
Confidential RE B | 7OF20

A



4 3 2 1

E3: 4449 + 6304/2X AC08 INSTALLATION
EQUIPMENT INSTALLATION SEE SHEET 3 & 4

TORQUE ALL TO SPEC
M r |l
_ \ D
LT QI LT ‘O, N
‘O ‘O (
- l : : |
Qg "G 1 J —*ﬂ—
o g o o
Qg 8X M6 CLIP NUT——= ]| » o
°DD0 o M M@ ,:E @
gy q [ i I ] 5 j
cam cmp #/‘
4X M6 HARDWARE 8X M6 HARDWARE o ©
4X M6 HARDWARE . o we——7"7 | | —B B
[ o ) ’ ] -
s, "o, BRACKET _ _ [t
oy . ‘g - —4X M6 CLIP NUT MTM1028-691-BR— W m 0
. %/) —4X M6 CLIP NUT i HiE W e T@ Al
ACO8 —___ L. ACO8 . BRACKET o (
: T I MTM1221-4004-BR ‘ ) .
° : ° ]Io j C
[ - _ \" L1 Ll |
BRACKET : ) i BRACKET .
MTM1028-691-BR ( 0 %U’\L MTM1221-4004-BR ° 0
i i
U] JL~( FRONT VIEW
STEP 1;
MTM1028-691-BR (AC08) & MTM1221-4004-BR( AC08)
1. INSTALL THE MOUNTING BRACKET MTM1028-691-BR TO THE BRACKET
INSIDE THE POLE USING 8 SETS OF M6 SEMS SCREWS AND CLIP NUTS.
2. INSTALL THE MOUNTING BRACKET MTM1221-4004-BR TO THE BRACKET
INSIDE THE POLE USING 8 SETS OF M6 SEMS SCREWS AND CLIP NUTS
b' T T
s 1 A I I
o, [ T 4x M6 HARDWARE e 0
Qg -, 4X M6 CLIP NUT— Rel=y
; o : ¥ OR
an, ) _ BRACKET :
g [V 7] MTM1221-4001-BR——_| [ b= - B
OR *Qg, )gﬂ' E / @
o L J ' of ] o
g{y o o) & \ oo /
° T ~——4X M6 HARDWARE
4X M6 HARDWARE [ o °|Q ] J/
A
© N 9 ——4X M6 CLIP NUT ZX ACD8
O Q
i ‘ | REAR VIEW
foXe)
e L [ © AN ] 4449J it
. ’ | ==y
® »
6304 0 b\ .
O oo Q [
: —BRACKET
° Ol e o o e |O °
. o . MTM1221-4003-BR g
—4X M6 CLPNUT | = " | : el
[ ( 1 ANDREW. .- Amphenol company
BRACKET ¢ T
n o o ﬂ n
MTM1221-4003.8R— L ,? KIT ERC INSTALL - PB20 72" TMT RAD EXT o
rL 9
) STEP 2: -
STEP1:
MTM1221-4001-BR( 4449) SIZE SCALE DOCUMENT NO.
MTM1221-4003-BR(E-6304) )
1. INSTALL THE MOUNTING BRACKET MTM{221-4003-BR 1. INSTALL THE MOUNTING BRACKET MTM1221-4001-BR C 110 MTM1193-9900-AMK-E
TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS DRAWING
SEMS SCREWS AND CLIP NUTS SCREWS AND CLIP NUTS @ 6 VERSION | STATUS [ REVISION | - EET
Confidential o1 RE 5 8 OF 20

4 3 2 ]



A

2X M6 CLIP NUT—
Lelg
"0
é
!
0
I
STEP 1:

1S

—BRACKET

BRACKET

MTM1221-4002-BR(SDX1926Q-43)

1. INSTALL THE MOUNTING BRACKET MTM1221-4002-BR
TO THE STRUT INSIDE THE POLE USING 2 SETS OF M6 SEMS

SCREWS AND CLIP NUTS
L
‘0
—
E "L,
oud
*Qg,
Qg
OR
4X M6 HARDWARE

BRACKET
MTM1221-4003-BR

ODD

o =

[4X M6 CLIP NUT

er—

¥

STEP 2 :
MTM1221-4003-BR(E-6304)

tzx M6 HARDWARE
SDX1926Q-43

MTM1221-4002-BR

Qi
- 4X M6 HARDWARE
0|0 AC08

MTM1028-691-BR

|

3

2

E4: 8863 + 6304/2X AC08 + SDX1926Q-43 INSTALLATION

EQUIPMENT INSTALLATION SEE SHEET 3 & 4

==

& @ @ O

©

TORQUE ALL TO SPEC
L L
('LT l Mer l
‘D, ‘0,
pils Oy . [
ﬁ ‘L, ﬁ ‘L, | o
"y "oy 8X M6 CLIP NUT— ||
°DD0 °nDo [ M
qu qu J-”L
8X M6 HARDWARE ] ©
a
4X M6 HARDWARE [ .
g - BRACKET
I/l —4X M6 CLIP NUT ' MTM1028-691-BR—~ I
Qg . . Qg . W
i %° - "y [ °
— I AC08 BRACKET
: Tl : MTM1221-4004-BR
! . [
Y —4X M6 CLIP NUT
o 1
d BRACKET
0 0
® 0 %If)\L | MTM1221-4004-BR ® 0
ot STEP2: A
MTM1028-691-BR (AC08) & MTM1221-4004-BR( AC08)
1. INSTALL THE MOUNTING BRACKET MTM1028-691-BR TO THE BRACKET
INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS.
2. INSTALL THE MOUNTING BRACKET MTM1221-4004-BR TO THE BRACKET
INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS
[ =i
4X M6 CLIP NUT— o
7] BRACKET
- MTM1221-4001-BR—|pa 25
) | e
o) o) & l 7 - >
. o @ [T ——4X M6 HARDWARE B<
A
NN —4X M6 CLIP NUT 4X M6 HARDWARE
o
(oo o
>0l 8863—
AN
oo @) .
—BRACKET 1
° o ° ‘EO ] MTM1221-4003-BR _
I
“| °

1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR
TO THR BRACKET INSIDE THE POLE USING 4 SETS OF M6

SEMS SCREWS AND CLIP NUTS

STEP 3 :

MTM1221-4001-BR( 8863)

1. INSTALL THE MOUNTING BRACKET MTM1221-4001-BR

TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS
SCREWS AND CLIP NUTS

SDX1926Q-43—

8863——

—E-6304

Confidential

FRONT VIEW

o

(e}

2X ACOSJ

REAR VIEW

>

AN DREWo an Amphenol company

TITLE

KIT ERC INSTALL - PB20 72" TMT RAD EXT

SIZE SCALE DOCUMENT NO.
C | 1:12 MTM1193-9900-AMK-E
DRAWING
SHEET
@ 6 VERSION STATUS | REVISION
01 RE B 90F 20

A



-

M
‘D,
‘D o
i

oo
"N,

@Du

4X M6 HARDWARE—

N
5,
b

5j
0

2

A

e =

=

.

esssess//ﬁ
a

BRACKET

e/
=
\ ,
/
_/
)
e

MTM1221-4003-BR

STEP1:
MTM1221-4003-BR(E-6304)

1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR
TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6

SEMS SCREWS AND CLIP NUTS

ES: 4415+ 6304/AC08 INSTALLATION

OR

4X M6 HARDWARE

BRACKET
MTM1028-691-BR

STEP 1:

EQUIPMENT INSTALLATION SEE SHEET 3 & 4

MTM1028-691-BR(AC08)

SEMS SCREWS AND CLIP NUTS

TORQUE ALL TO SPEC

L

s
*Qg,

oy . 4X M6 CLIP NUT—
"L,

°DDL
"L,

g BRACKET

MTM1221-4001-BR—1
4415—

"L,

QDD [ .

/"/)
\\\\Iﬂ\ o
AN
\\\W; l\4x M6 CLIP NUT

- [

"9 %IJJ\

0
_mu

1. INSTALL THE MOUNTING BRACKET MTM1028-691-BR
TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6

STEP 2 :
MTM1221-4001-BR(4415)

1. INSTALL THE MOUNTING BRACKET MTM1221-4001-BR

TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS

SCREWS AND CLIP NUTS

< I
oI’ —4X M6 HARDWARE
. " =y
. " ) 4415—
P4
(] ©
od° B
I
@ m%-u
ETS R
® - (]
0 E-6304J
m Q
er-q

FRONT VIEW

OR

[©)

@)

T oa e O 0

e

o

REAR VIEW

>

AN DREWo an Amphenol company

TITLE

KIT ERC INSTALL - PB20 72" TMT RAD EXT

Confidential

SIZE SCALE DOCUMENT NO.
C 110 MTM1193-9900-AMK-E
DRAWING SHEET
@ 6 VERSION STATUS | REVISION
01 RE B 10 OF 20

A



E6: 4426 + 6304/AC08 INSTALLATION

EQUIPMENT INSTALLATION SEE SHEET 3 & 4
TORQUE ALL TO SPEC
D
[ b i b
4426/
ﬂ Qg Qe
QDD a o (D[DD o .
. u . u . 4X M6 CLIP NUT— —4X M6 HARDWARE
. :
QI Qe
(DDDH QDH C
W, ‘Lo
o °Q
":ﬂ OR u BRACKET —~~7 lj]ﬂ"’
MTM1221-4001-BR—"]
| , FRONT VIEW
4X M6 HARDWARE
ﬂ 4X M6 HARDWARE |
ﬂ QD DQ @D D@ 4426— Z S
- g . m /'/4)( M6 CLIP NUT O . o o
e - % ) ) goe T e
6304 g ° ) | 1 5 ’ m —— | ,, d
¥ ] - ) [¢
: . ACO8 T ! OR
_\L Z m 0 ID \[ . jﬂ\\@\ ”
\ ) 0 0 0 0 m 1 i - B
0 o 3 0 0 o) o
4 —4X M6 CLIP NUT Il /
0 - ~~ 0 0 o e °
ﬂ 0 ] T 1o /
N ot @ | /
e R ! ' o —
I %Ij]{ BRACKET I ’ ‘ E-6304 Ao
BRACKET 5 U z ]
MTM1221-4003-BR "] ) MTM1028-691-BR ﬂl /U)\ ) !, ] REAR VIEW
U
v-m "'m N
qu-..
STEP 1 STEP 1: STEP 2:
MTM1221-4003-BR(E-6304) MTM1028-691-BR(AC08) MTM1221-4001-BR(4426)
1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR 1. INSTALL THE MOUNTING BRACKET MTM1128-691-BR 1. INSTALL THE MOUNTING BRACKET MTM1221-4001-BR
TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS /
SEMS SCREWS AND CLIP NUTS SEMS SCREWS AND CLIP NUTS SCREWS AND CLIP NUTS AN DREW@ an Amphenol company

TITLE

KIT ERC INSTALL - PB20 72" TMT RAD EXT A

SIZE SCALE DOCUMENT NO.
C 110 MTM1193-9900-AMK-E
DRAWING SHEET
@ 6 VERSION STATUS | REVISION
Confidential 01 RE B | 110F20




4 3 2 1

E7: 4478 + 6304/AC08 INSTALLATION
EQUIPMENT INSTALLATION SEE SHEET 3 & 4

TORQUE ALL TO SPEC
D
] b b ﬂj B
QI "R, ;01
Oy v Oy L 4X M6 CLIP NUT— o a0 —4X M6 HARDWARE _/
o ! ] ] ’ L] o 4478
T, el
ooy oo
T, Qg C
i) °Q ]’\
S OR E( BRACKET
MTM1221-4001-BR—
4X M6 HARDWARE
4478—
4X M6 HARDWARE - FRONT VIEW
6304 i, .
‘T . 4ﬁ4X M6 CLIP NUT ‘Qg I
== Wit
0 1 . ’ I - o 5 S
| AC08 s N ar o o
' 0 ﬂg ﬂ"] 0 '\@ Q,] : ® ] e
"Q 0 s 0 ——4X M6 CLIP NUT g] B
0 =~ 0 -
) - e OR
— L1 BRACKET o 0 ~ -
i
: MTM1028-691-BR C i 0 / 0
BRACKET @ / @ 0 %LT)\ \ @ of | e |°
MTM1221-4003-BR I ) ) ( I /
“ U N v E-6304 ACO8—!
REAR VIEW
STEP1: STEP 1: STEP2:
MTM1221-4003-BR(E-6304) MTM1028-691-BR(AC08) MTM1221-4001-BR(4478) /
1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR 1. INSTALL THE MOUNTING BRACKET MTM1028-691-BR 1. INSTALL THE MOUNTING BRACKET MTM1221-4001-BR ANDREW. :r Amphenol company
TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS TTLE
SEMS SCREWS AND CLIP NUTS SEMS SCREWS AND CLIP NUTS SCREWS AND CLIP NUTS

KIT ERC INSTALL - PB20 72" TMT RAD EXT A

SIZE SCALE DOCUMENT NO.
C 110 MTM1193-9900-AMK-E
DRAWING SHEET
@ 6 VERSION STATUS | REVISION
Confidential 01 RE B | 120F20




E8: 4X 440X + QUAD DIPLEXER SDX1926Q-43 INSTALLATION
EQUIPMENT INSTALLATION SEE SHEET 3 & 4

TORQUE ALL TO SPEC
D
2X M6 CLIP NUT— SDX1926Q-43—
——2X M6 HARDWARE 4X M6 CLIP NUT—
—SDX1926Q-43
- -
—BRACKET BRACKET 4X M6 HARDWARE
MTM1221-4002-BR MTM1221-4001-BR— 44ox<
Lo
oy .o 4X 440X
Wit .
[*)] . ®
) o
u 0 0
I]] V] © g] o [}
0 o ° g]
o . B
° ()
] . 0|
0 ﬂg g] ) N
: 0 /L?k — |} {
_J k 0
u-mu m/_d
STEP 1 STEP2:
MTM1221-4002-BR(SDX1926Q-43) MTM1221-4001-BR(4X E-440X)
1. INSTALL THE MOUNTING BRACKET MTM1221-4002-BR 1. INSTALL THE MOUNTING BRACKET MTM1221-4001-BR FRONT VIEW
TO THE STRUT INSIDE THE POLE USING 2 SETS OF M6 TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS
SEMS SCREWS AND CLIP NUTS SCREWS AND CLIP NUTS

>

AN DREWo an Amphenol company

TITLE

KIT ERC INSTALL - PB20 72" TMT RAD EXT A

SIZE SCALE DOCUMENT NO.
C 110 MTM1193-9900-AMK-E
DRAWING SHEET
@ 6 VERSION STATUS | REVISION
Confidential 01 RE B 13 OF 20




4 3 2 1

E9: 4490 + AC08/ 6304 + SDX1926Q-43 INSTALLATION

EQUIPMENT INSTALLATION SEE SHEET 3 & 4
TORQUE ALL TO SPEC

I 1 LT - D

"o oG .

'Dn o . . . N

92X M6 HARDWARE : ﬁ e,
Qg onm(

—SDX1926Q-43 'ag e SDX1926Q-43—

Qg o
—BRACKET OR g
MTM1221-4002-BR

T

D 2X M6 CLIP NUT

4X M6 HARDWARE

4X M6 HARDWARE
o ‘o,
ol o g . 4490—
.I Qy . '/) SR
= 6304 . 1= 4X M6 CLIP NUT
ﬂ - : AC08 "
(2 ! L] L] \|‘, ﬂ
l.] R . ~——4X M6 CLIP NUT 0 Pl
0 o |] ) :
C ' B C
A BRACKET L 1
[ MTM1028-691-BR o /Ij'\L
: %If)\ | BRACKET 3 J 02503 m U
Ui MTM1221-4003-BR |
T b
STEP1: STEP 2: STEP 2:
MTM1221-4002-BR(SDX1926Q-43) MTM1221-4003-BR(E-6304) MTM1028-691-BR(AC08)
1. INSTALL THE MOUNTING BRACKET MTM1221-4002-BR 1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR 1. INSTALL THE MOUNTING BRACKET MTM1028-691-BR
TO THE STRUT INSIDE THE POLE USING 2 SETS OF M6 SEMS TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 SEMS TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 SEMS FRONT VIEW
SCREWS AND CLIP NUTS SCREWS AND CLIP NUTS SCREWS AND CLIP NUTS
oy
4X M6 CLIP NUT— o
. " oo G) 8
(@] O
B ol ®] e B
M OR
o
BRACKET —4X M6 HARDWARE
MTM1221-4001-BR /
(0] aQ
/ o / ==
4490 ad ] /
: » Acos—
. REAR VIEW
ul /
AN DREWo an Amphenol company
] TITLE
A U] D’ KIT ERC INSTALL - PB20 72" TMT RAD EXT A
L
STEP 3:
MTM1221-4001-BR(4490) P T T
1. INSTALL THE MOUNTING BRACKET MTM1221-4001-BR cC | 1:10 MTM1193-9900-AMK-E
TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS DRAWING
SCREWS AND CLIP NUTS @ 6 VERSION | STATUS | REVISION | =0T
Confidential o R B | 140F 20

4 3 2 ]



4 3 2 1

E10: 43890 + 6304/AC08 + SDX1926Q-43 INSTALLATION
EQUIPMENT INSTALLATION SEE SHEET 3 & 4

TORQUE ALL TO SPEC
Ly L
T~ l 2X M6 HARDWARE Bai T 1
”/_ "LJ-; .l g, D
a Qe palw' R
a mu ] . [y . L]
2X M6 CLIP NUT— \ : ﬁ ' g, — 4890
SDX1926Q-43 | "0 o . SDX1926Q-43—
g Qg
—BRACKET "o, OR "ty
MTM1221-4002-BR "o
4X M6 HARDWARE 4X M6 HARDWARE
°Qg,
°DQ [}
[} /./)
== ¥
o | 6304 ACO8
: A
g d ’ \
N ey . ° ——4X M6 CLIP NUT 4X M6 CLIPNUT C
A n 0 o
0 %,;’L J BRACKET ‘ ' /\“- g BRACKET ]
- MTM1221-4003-BR o /L'/'\ MTM1028-691-BR -
U] 0 ) il
SR STEP2:
STEP 1. STEP 2 - FRONT VIEW
MTM1221-4002-BR(SDX1926Q-43) MTM1221-4003-BR(E-6304) MTM1028-691-BR(AC08)
1. INSTALL THE MOUNTING BRACKET MTM1221-4002-BR 1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR 1. INSTALL THE MOUNTING BRACKET MTM1028-691-BR
TO THE STRUT INSIDE THE POLE USING 2 SETS OF M6 SEMS TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 SEMS TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 SEMS
SCREWS AND CLIP NUTS SCREWS AND CLIP NUTS SCREWS AND CLIP NUTS
S
[ ﬂjw © 9)
ao (@) o
4X M6 CLIP NUT— oot 0 s
. almgl
D
Qi OR ° B
1)
Vs e IS
oe —4X M6 HARDWARE ° °
BRACKET / F 0 o \, o
MTM1221-4001-BR \
. \
4890/ g LACOS
ke REAR VIEW
AN DREWo an Amphenol company
TITLE
| KIT ERC INSTALL - PB20 72" TMT RAD EXT A
STEP 3 SIZE SCALE DOCUMENT NO.
1. INSTALL THE MOUNTING BRACKET MTM1221-4001-BR '
TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS DRAWING SHEET
SCREWS AND CLIP NUTS @ £} [veRsion | svarus | reviion
Confidential Y RE B | 150F20

4 3 2 ]



4 3 2 1

E11: 4467 + 6304/AC08 + SDX1926Q-43 INSTALLATION
EQUIPMENT INSTALLATION SEE SHEET 3 & 4

TORQUE ALL TO SPEC
2X M6 CLIP NUT— SDX19260'43_\
L N
T 1 (& 1 \
°Q, ‘0, I D
oy ' . O L
——2X M6 HARDWARE : : ' S
‘L, Qe ]
- ——SDX1926Q-43 o - = .
"oy —BRACKET - OR -
MTM1221-4002-BR /
4X M6 HARDWARE
4X M6 HARDWARE o
I Qg ‘0g,
‘O :/) . 0 LN Qg .
- = 6304 r >//<Q\ ACO8 W
: o |9 ; | ax s cup wuT : Y
: ° 3 i - C
, : b \4x M6 CLIP NUT &
) . lg ~ - _ o, n : . u I
y % BRACKET y 2&’\\ BRACKET ! %'4/)\
| J MTM1221-4003-BR 0 1 MTM1028-691-BR 0 W
U L i
STEP 1 : STEP2: STEP2:
MTM1221-4002-BR(SDX1926Q-43) MTM1221-4003-BR(E-6304) MTM1028-691-BR(ACO8) FRONT VIEW
1. INSTALL THE MOUNTING BRACKET MTM1221-4002-BR 1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR 1. NSTALL THE MOUNTING BRAGKET MTM1025-691-BR
SCREWS AND CLIP NUTS SCREWS AND CLIP NUTS SCREWS AND CLIPNUTS
S Oi ie
J‘ @ ®
® @®
4X M6 CLIP NUT—
OR B
g °
BRACKET < °
MTM1221-4001-BR— 4X M6 HARDWARE
v E-6304 ACOS
4467—
REAR VIEW
AN DREWo an Amphenol company
TITLE
KIT ERC INSTALL - PB20 72" TMT RAD EXT A
STEP 3: SIZE SCALE DOCUMENT NO.
MTM1221-4001-BR(4467) C 110 MTM1193-9900-AMK-E
1. INSTALL THE MOUNTING BRACKET MTM1221-4001-BR DRAWING
TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS SHEET
VERSION STATUS | REVISION
SCREWS AND CLIP NUTS Confidential @ 6 01 RE B | 160F20




< I
B CLP NUT o 4% M6 HARDWARE
. o 4X M6 CLIP NUT—
e
BRACKET Sl=L BRACKET -
MTM1221-4001-BR

MTM1221-4001-BR—

4890/

@c //7

o
-] [=] [=] [=] [=] [=] e @ [=]

(/_
7/:2
=
)

eE =

MTM1 193-9900-xxj

-t

MTM1221-4001-BR(4890)

1. INSTALL THE MOUNTING BRACKET MTM1221-4001-BR

TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS
SCREWS AND CLIP NUTS

3

E12: 4890 + 4490 + 6308 INSTALLATION

4490/

MTM1193-9900-XX—

EQUIPMENT INSTALLATION SEE SHEET 3 & 4

TORQUE ALL TO SPEC
A
< I
oa°
. ° =
b

=

/

SR

°
@ (=] (= (=] (=] e =] e (=]

(_
k7/f‘
=
[S) w—

oeE =

MTM1221-4001-BR(4490)

1. INSTALL THE MOUNTING BRACKET MTM1221-4001-BR
TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS
SCREWS AND CLIP NUTS

4890—
3X M6 CLIP NUT—\J‘ —3X M6 HARDWARE
BRACKET
MTM1221-4008-BR
—4X M6 HARDWARE
o el
- 4490—
6308 _
* i/%] It
|
go : .
[ o!]
%\: 0 |
MTM1193-1510-XX = | 6308—
) ARG .
X — !
iy \
o\: :
S (!
Kl
0e i
[ o!]
ssﬁizz :? I
<L ]
Uy
Y-

MTM1221-4008-BR(6308)

1. INSTALL THE MOUNTING BRACKET MTM1221-4008-BR

TO THE STRUT INSIDE THE POLE USING 3 SETS OF M6 SEMS
SCREWS AND CLIP NUTS

Confidential

—MTM1193-9900-XX

—MTM1193-9900-XX

—MTM1193-1510-XX

FRONT VIEW

A

>

NDREWo an Amphenol company

TITLE

KIT ERC INSTALL - PB20 72" TMT RAD EXT

SIZE

C

SCALE

1:10

DOCUMENT NO.

MTM1193-9900-AMK-E

@

6

DRAWING

VERSION

STATUS

REVISION

01

RE

B

SHEET
17 OF 20

B

A



4 3 2 1

E13: 4471 + 6304/1X AC08/2X AC08 + SDX1926Q-43 INSTALLATION
EQUIPMENT INSTALLATION SEE SHEET 4 & 5

TORQUE ALL TO SPEC SDX19260-43—
L L~
D T 1 (I 1 4471 — D
"B, ‘B,
oy T rOg) N
2X M6 CLIP NUT— —2X M6 HARDWARE . E , ﬁ ' l ; ; J
"L, Qg s [ /
—SDX1926Q-43 .
ag m g 8X M6 CLIPNUT— ||, © °
—BRACKET ° e "B JL M@
MTM1221-4002-BR oo "oy | I e ]
8X M6 HARDWARE— ||| © °
4X M6 HARDWARE ° o
[ ) i
0y, — Qo (D)
o . . 4X M6 CLIP NUT - BRACKET _ _
) g . e , MTM1028-691-BR— il [[te
0 /‘ . %' . . W jﬂllzw
) AC08 [ $ ; HiE = = Ll ]
u b g [~ - "] AC08 BRACKET @)
v ' 4X M6 HARDWARE " o | 0 \ MTM1221-4004-BR L )
C .: o | C
o 1, FRONT VIEW
v %'4/)\\ BRACKET 0 /’ 9l BRACKET . —4X M6 CLIP NUT
" U MTM1028-691-BR "1 ) MTM1221-4004-BR Y
{ i I
. L ® S
MTN1221-4002-BR(SDX1926Q-43) MTN1028-691-BR (AC08) & MTM1221-4004-BR( AC08) 1XACO8 . .
1. INSTALL THE MOUNTING BRACKET MTM1221-4002-BR 1. INSTALL THE MOUNTING BRACKET MTM1028-691-BR TO THE BRACKET
TO THE STRUT INSIDE THE POLE USING 2 SETS OF M6 SEMS ' el el M e
SCREWS AND CLIP NUTS INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS.
2. INSTALL THE MOUNTING BRACKET MTM1221-4004-BR TO THE BRACKET q g
INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS g ™ D
L
M .l J‘-ﬂj : I E]
. (0] Q
kg -nm: 4X M6 CLIP NUT— —4X M6 HARDWARE o °
B ﬁ " { j] OR B
oDD( . o ) . ) ei ie
Qg . j I {
OR oy ﬂ o) O & 1] ® ®
[ o o AN \]L4x M6 HARDWARE ® ®
A
© N ? —4X M6 CLIP NUT —BRACKET
4X M6 HARDWARE o o MTM1221-4001-BR
J oo ~
s [, —4X M6 CLIP NUT 0 o -
ng, \ , 4471 o .
o ™ [, \ﬁ\ | REARVIEW  pxacos—} I ;
) >//<|7/ 0 (o }o] 0
6304 : i — BRACKET
: | 1 mie Ode ° o ° ’!?O | ] MTM1221-4003-BR
o | (] @
X r | l
o L AN DREWo an Amphenol company
L g ] 1N TITLE
u 0
A DBRACKET "I %\P\ ) KITERC INSTALL - PB20 72" TMTRADEXT o
MTM1221-4003-BR -
...JWV
STEP2: .
MTM1221'4003'BR(E'6304) STEP 3: SIZE SCALE DOCUMENT NO.
1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR TO THE BRACKET MTM1221-4001-BR(4471) C | 112 MTM1193-9900-AMK-E
INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS 1. INSTALL THE MOUNTING BRACKET MTM1221-4001-BR DRAWING
TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS @ VERSION T STATUS T REVISION SHEET
SCREWS AND CLIP NUTS Confidential 6 o E 5 | 180F20




4 3 2 1

E14: 4461 + 6304/1X AC08/2X AC08 + SDX1926Q-43 INSTALLATION
EQUIPMENT INSTALLATION SEE SHEET 4 & 5

TORQUE ALL TO SPEC SDX19260-43—
L L~
D I 1 M 1 4461— D
B, Qe
.DD : . .Du L[] .
2X M6 CLIP NUT— —2X M6 HARDWARE ' E . - ﬁ - ) )
|| N SDX1926043 s : ad 8X M6 CLIP NUT—| |||o ° °
oy —BRACKET L S "o, | JL M@ |
MTM1221-4002-BR . oy
Il [}
Qo (D)
8X M6 HARDWARE—T ||
4X M6 HARDWARE 4X M6 HARDWARE [ | ) ) ]
0y, — Qo (D)
o | e, 4X M6 CLIP NUT . BRACKET Tﬂf - o W
= S >y . - MTM1028-691-BR— 2
] |, b 0 /\Iﬂ/ . : ’ [ W / Lmllz@ ]
X a ACO8 . ACO8 BRACKET T
: © o l'] o | o l] MTM1221-4004-BR { ) |
C w 1o [~ _ - 10 ¢ L 1] ] C
o 1, FRONT VIEW
3 %L/'\L BRACKET g || 7|  BRACKET . —4X M6 CLIP NUT
L~ J MTM1028-691-BR ‘1 ) MTM1221-4004-BR ° 4
: U i
nSnTTinF;;m 4002-BR(SDX1926Q-43) STEP 2 1X AC08— ® ®
1 INSTALL-THE I\/IOUNTING BFﬁK-ET MTM1221-4002-BR MTM1028-691-BRACUE) & MTM1221-4004-BR{ ACOS) ° °
O THE STRUT INSIDE THE POLE USING 2 SETS OF M6 SEMS 1. INSTALL THE MOUNTING BRACKET MTM1028-691-BR TO THE BRACKET T -
SCREWS AND CLIP NUTS INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS.,
2. INSTALL THE MOUNTING BRACKET MTM1221-4004-BR TO THE BRACKET q g
INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS I p
M bﬂl -J : ©9 I E]
. J‘ )] o )
- . m'_' AX M6 CLIP NUT— —4X M6 HARDWARE o - o
n . . 7
B i@ i i - OR B
°DD( o o N T T
o S ] o> :! !:
OR Fog o0 0 B
[ o o . O ]L4x M6 HARDWARE n< s g
N
© N ? ——4X M6 CLIP NUT —BRACKET
4X M6 HARDWARE o o MTM1221-4001-BR E_6304J
oo
—4X M6 CLIP NUT [ © \G’ ]
| ' 4461— REAR VIEW _LAe e
o o » 2X AC08 - g
O O O Q 0
6304 ] . —BRACKET D
mie Ode Jo ’!?O | ] MTM1221-4003-BR _‘
: [ d l
\ . I 1 ]
- L ANDREWo an Amphenol company
' I L1 Ll TITLE
A BRACKET /LT'\L ] 0 KIT ERC INSTALL - PB20 72" TMT RAD EXT A
MTM1221-4003-BR L - 0
- STEP2: Ll
MTM1221'4003'BR(E'6304) STEP 3 . SIZE SCALE DOCUMENT NO.
1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR TO THE BRACKET MTM1221-4001-BR(4461) C | 112 MTM1193-9900-AMK-E
INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS 1. INSTALL THE MOUNTING BRACKET MTM1221-4001-BR SRAWING
TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS @ 6 oo SHEET
SCREWS AND CLIP NUTS Confidential ) E = 190F 20




4 3 2 1

E15: 4471 & 4461 + 6304/1X AC08/2X AC08 + SDX1926Q-43 INSTALLATION
EQUIPMENT INSTALLATION SEE SHEET 4 & 5

TORQUE ALL TO SPEC SDX19260-43—
L "
= 1 o | D
"B, ‘0,
kg T gy .o 4461—
2X M6 CLIP NUT— —2X M6 HARDWARE ' ﬁ o, - ﬁ . B ]
——SDX19260-43 o ad 8X M6 CLIPNUT— |||, © °.
—BRACKET "G "0 JL M@
MTM1221-4002-BR "y "oy [ )
[ . -
a O
4X M6 HARDWARE 8X Mo HARDWARE_[ o o |
T, —4X M6 CLIP NUT 9 o 41—
- _ T s, BRACKET = =\
=1 Qg . wan . MTM1028-691-BR— L
0 - " %, . ' THJ m%&
. ACO08 0 y ] [ ° / ° ]
: t i : | — [l acos BRACKET LA
! : 4X M6 HARDWARE : o | 8 - MTM1221-4004-BR )]
o 0 lo g C
o T, : FRONT VIEW
y %LJ\L BRACKET | I8 BRackeT n —4X M6 CLIP NUT
L~ U MTM1028-691-BR "1 |J  MTM1221-4004-BR p
- U~ UL~
STEP 1: . i
MTM1221-4002-BR(SDX1926Q-43) STEP 2 1X AC08— ° ©
e 26Q- MTM1028-691-BR (AC08) & MTM1221-4004-BR( AC08) o o
1. INSTALL THE MOUNTING BRACKET MTM1221-4002-BR 1. INSTALL THE MOUNTING BRACKET MTM1028-691-BR TO THE BRACKET
TO THE STRUT INSIDE THE POLE USING 2 SETS OF M6 SEMS ' el ® I M e
SCREWS AND CLIP NUTS INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS.
2. INSTALL THE MOUNTING BRACKET MTM1221-4004-BR TO THE BRACKET g >
INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS g N D
o
Mup 1 ] 3 I E]
[ ) o 0
"W, i —4X M6 HARDWARE . .
- . 4X M6 CLIP NUT—  |[|:=® =
u R P ‘ul
" i@ : _ BRACKET - 7
Qg { j] MTM1221-4001-BR— ' OR B
oDD( onno L ) ) o J ,ﬂﬂl' ei ie
OR oy o gﬁ °© © E QU I —BRACKET e C
| ofo o o oo ];4X M6 HARDWARE P MTM1221-4009-BR < b
N
© N ? —4X M6 CLIP NUT / )
4X M6 HARDWARE o o o
—4XMGCLPNUT [ || @ TN | g . -
‘ ’ all REAR VIEW 1
o} \®\ 4471 . » 2X AC08 o - O
6304 0 ©0° o AN
—BRACKET : 4461
mie Ode ° o ° h‘?o | ] MTM1221-4003-BR _‘
) 0 /
I 1 o
l AN DREWo an Amphenol company
’ [ L1 Ll TITLE
BRACKET /Ij'\ ] 0 KIT ERC INSTALL - PB20 72" TMT RAD EXT A
MTM1221-4003-BR (. - )
- STEP2: STEP 3 - Ll
MTM1221-4003-BR(E-6304) MTM1221-4001-BR( 4471) & MTM1221-4009-BR( 4461) R B A R
1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR TO THE BRACKET 1. INSTALL THE MOUNTING BRACKETS MTM1221-4001-BR & MTM1221-4009-BR C 1:12 MTM1193-9900-AMK-E
INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS DRAWING SHEET
@ 6 VERSION STATUS | REVISION
Confidential Y RE B | 200F20




	Sheet1
	Drawing View151
	Drawing View153

	Sheet2
	Drawing View56
	Drawing View57
	Drawing View139
	Drawing View140

	Sheet3
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5
	Drawing View6
	Drawing View7
	Drawing View8
	Drawing View9
	Drawing View10

	Sheet4
	Drawing View13
	Drawing View14
	Drawing View15
	Drawing View16
	Drawing View17
	Drawing View18
	Drawing View51
	Drawing View134

	Sheet5
	Drawing View156
	Drawing View164
	Drawing View165
	Drawing View166

	E1
	Drawing View26
	Drawing View28
	Detail View D (1 : 3)

	E2
	Drawing View21
	Drawing View22
	Drawing View24
	Drawing View99
	Drawing View100
	Drawing View102
	Drawing View127
	Drawing View128
	Drawing View132
	Drawing View133

	E3
	Drawing View66
	Drawing View67
	Drawing View68
	Drawing View103
	Drawing View104
	Drawing View129
	Drawing View130
	Drawing View135
	Drawing View136

	E4
	Drawing View48
	Drawing View49
	Drawing View50
	Drawing View52
	Drawing View69
	Drawing View70
	Drawing View71
	Drawing View126
	Drawing View137
	Drawing View138

	E5
	Drawing View63
	Drawing View64
	Drawing View65
	Drawing View72
	Drawing View73
	Drawing View74

	E6
	Drawing View75
	Drawing View76
	Drawing View77
	Drawing View96
	Drawing View97
	Drawing View98

	E7
	Drawing View78
	Drawing View79
	Drawing View80
	Drawing View107
	Drawing View108
	Drawing View109

	E8
	Drawing View81
	Drawing View110
	Drawing View111

	E9
	Drawing View84
	Drawing View85
	Drawing View86
	Drawing View112
	Drawing View113
	Drawing View114
	Drawing View115

	E10
	Drawing View87
	Drawing View88
	Drawing View89
	Drawing View116
	Drawing View117
	Drawing View118
	Drawing View119

	E11
	Drawing View90
	Drawing View91
	Drawing View92
	Drawing View120
	Drawing View121
	Drawing View122
	Drawing View123

	E12
	Drawing View147
	Drawing View148
	Drawing View149
	Drawing View150

	E13
	Drawing View167
	Drawing View168
	Drawing View169
	Drawing View170
	Drawing View171
	Drawing View172
	Drawing View173
	Drawing View174
	Drawing View175
	Drawing View176
	Drawing View177

	E14
	Drawing View179
	Drawing View180
	Drawing View181
	Drawing View182
	Drawing View183
	Drawing View184
	Drawing View185
	Drawing View186
	Drawing View187
	Drawing View188
	Drawing View189

	E15
	Drawing View190
	Drawing View191
	Drawing View192
	Drawing View193
	Drawing View194
	Drawing View195
	Drawing View196
	Drawing View197
	Drawing View198
	Drawing View199
	Drawing View200


